
19

Replacement Parts

540092675  Top Assembly

ITEM       PART NO. DESCRIPTION QTY.
   1      540092720 Top, Plastic    1
   2      540092761 Rubber Flap    1
   3      540092754 Top Insert    1
   4      540092535 Inlet    1
   5      540099074 Washer, Flat, 1/4”   22
   6      540000122 Bolt, Hex, 1/4”-20 x 3/4”, Gd. 5    3
   7      540099072 Nut, Hex, Nylon Lock, 1/4”-20   19
   8      540092702 Latch    1
   9      540093210 Spring    1
  10      540000124 Bolt, Hex, 1/4”-20 x 5/8”   16
  11      540000134 Bolt, Hex, 1/4”-20 x 2”    2
   *      540093610 Weatherstripping, 1/2” x 1”   6 ft

               *      540093611 Weatherstripping, 1/2” x 2”   6 ft

* Not Shown

1

98

7

5
6

5

5

4

3

2

7

10

11

10


	Repair Parts
	Main Assembly
	Top/ Frame Assy.
	Top Assembly
	Vacuum Assy.
	Spindle Drive Kits
	Accessories - Aux. Engine
	Deck Boot
	Mini Custom Kit
	Hitch
	Front Weight Bar

	Gen II Custom Kit
	Hitch
	Front Weight Bar

	Gen I Custom Kit
	Hitch
	Front Weight Bar

	iZ Custom Kit
	Hitch
	Front Weight Bar

	Spindle Drive Fan Assy.
	Parts List





